
SELEKTOR RACK 
                                                

#MA-RACK 
                       

 

 



 

 2 

 
EXPLODED DRAWING  

 

 

 

 

 

 

 

 

 



 

 3 

PARTS LIST 
 
 

 
 
   
 
 
 
 
 
 
 
 
 
 
 

 
 

 
 
 
 
 
 
 
 
 
 
 
 

Part No. Description Q’ty 

1 Left Support Frame 1 

2 Right Support Frame 1 

3 Main Frame 1 

4 Base Tube 2 

5 Brackets 8 

6 Knob 4 

     7 Plug F50*2 4 

8 Sleeve 4 

9 Flat Washer ∮9*∮16*1.6 8 

10 Flat Washer ∮11*∮20*12 16 

11 Flat Washer ∮10.5*∮30*2.5 4 

12 Flat Nut M8 8 

13 Flat Nut M10 12 

14 Hex Bolt M8*15 4 

15 Hex Bolt M10*95 4 

16 Hex Bolt M10*70 4 

17 Carriage Bolt M10*65 4 


